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Gasoline Hammer GH52-50

Pos. Part Number Description (Q-ty)
Description National

Language (Q-ty)
Price,
USD

1 I-536 Bracket
2 A-509 Gasoline engine
3 I-537 Oil pointer
4 M-640 Seal Ring
5 S-618 Bolt M5×20 (3)
6 M-641 Lubricating oil box cover
7 M-642 O-Ring φ110xφ2.5
8 M-643 O-Ring φ75xφ2.5 (2)
9 M-644 Wool rope
10 N-525 Inner lubricating oil box
11 S-619 Bolt ST4x12F (3)
12 K-519 Crankshaft
13 N-526 Clutch
14 O-524 Bearing 6202.2RS
15 S-620 Bolt M6×16 (7)
16 M-645 Steel gasket set
17 G-507 Wheel box
18 S-621 Bolt M8×20 (4)
19 O-525 Bearing 6203.2RS (2)
20 F-504 Gear shaft
21 S-622 Axile Circlip φ16
22 S-623 Circlip φ40
23 F-505 Transition Gear
24 K-520 Shaft
25 M-646 Gearbox Cover
26 M-647 Seal Ring
27 F-506 Big Gear
28 S-624 Screw M5x12 (4)
29 M-648 Bearing Cover
30 O-526 Bearing 6204.2RS
31 L-537 Piston Pin
32 S-625 Cap Nut M8 (4)
33 H-545 Rubber Handle (2)
34 L-538 Handle Shaft (2)
35 S-626 Hex Flang Bolt  M6x25 (6)
36 L-539 Control Frame
37 I-538 Throttle The Index Plate
38 I-539 Throttle Pointer
39 C-511 Throttle Switch
40 C-512 Flameout Switch
41 P-512 Dust Cap
42 M-649 Throttle Line
43 M-650 Gasket
44 K-521 Connecting Rod
45 O-527 Bearing 6205.2RS
46 O-528 Needle Bearing NK18/20B
47 S-627 Washerφ8.5xφ34x2
48 S-628 Bolt  M8x10-LH
49 K-522 Piston
50 M-651 Piston Seal
51 K-523 Ram
52 K-524 Cylinder Case
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53 S-629 Bolt M8×40 (4)
54 S-630 Washer φ57.5xφ68.5x2 (2)
55 M-652 Ring A
56 M-653 Ring B
57 M-654 Split Ring
58 L-540 Guard Ring Sleeve
59 M-655 O-Ring φ23.6xφ5
60 M-656 Ring C
61 L-541 Tool Holder
62 S-631 Washer φ8 (6)
63 S-632 Bolt M8×35 (6)
64 S-633 Washer φ18xφ12.5x1 (2)
65 R-543 Spring
66 R-544 Spring plate
67 L-542 Round Pin Φ4x18
68 L-543 Rod pin

501 Q-556 Pointed Broach
502 Q-557 Flat Broach
503 Q-558 Cart
504 Q-559 Socket wrench
505 S-634 Hex wrench A
506 S-635 Hex wrench
508 Q-560 Spanner


